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5 Richardson Lane, Stoneham, MA  02180 781-438-7755 (Voice) 781-438-6216 (Fax)

Report Date 10-09-2020EPOXY EMBED.REBAR STEEL TENSION TESTING
Report No. 1

Distribution Copy Job Number 25123
Project QC Samples 3 Lower Ladd Hill Rd

Meredith, N.H.

Contractor Cor-Form

WEATHER:

TIME:

CONTACT: Mike Freeman
SUMMARY:

Attached is the epoxy embedded reinforcing steel tension testing procedure prepared by UTS inspectors 

Stephen and Nicholas Alikonis for the above project.

GENERAL REMARKS:

Inspector Premium Travel

Name Time Hours Time

S. Alikonis No

Nicholas Alikonis No

REVIEWED BY: William P. Crabtree

Our reports are available in PDF form via email.  Please email us at reports@utsofmass.com for more information.

cc: Cor-Form Michael Freeman
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Test sample details: 

 A 12” x 12” x 5.5” concrete sample was placed with a 4” diameter hole in the 

center. 

 2 layers of #3 rebar were used surrounding the hole in the sample to keep it from 

cracking during the test. 

 5000PSI concrete was used to make this sample 

 The sample was left to cure for 30 days before the Cor-Form was set in place. 

 Once the Cor-Form product was set in place, the concrete was placed to fill the 

hole and was left to cure for another 30 days. 

 The following sketches detail how the samples were made. 
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Test process explanation: 
 

 The goal of this test is to determine the overall strength of the Cor-Form 

assembly when set in a concrete slab.  Two samples were made to simulate the 

existing condition you would find on a construction project.  The intent of having two 

samples was to see if they would have similar breaking points.  If the breaking points 

were similar, then we knew that the strength of the assembly was consistent. 

After reviewing the goals and testing options with representatives at UTS of 

Massachusetts, it was determined that we could perform a modified pull test to gain the 

data we needed for this test. 

 After the samples were completely cured, we drilled a hole through the center of 

the core.  Threaded rod was pushed through the hole from the bottom with a nut and 

washer on the top of the sample.  The hydraulic ram was set on the bottom of the 

sample and tied to the threaded rod.  The hydraulic ram pulled the threaded rod to 

simulate a point load being applied to the center of the repaired core. 

 A load was applied slowly until the sample failed.  That breaking point strength 

was documented and is noted in the UTS report.  Please refer to the following drawing 

to detail the sample with the hydraulic ram. 
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Pics of the test in process: 

                              

Setting up for the test, rod is installed  The hydraulic ram is in place and ready  

and ready for the hydraulic ram   to begin test 

 

                             

Pressure is being applied to the sample   Test is complete and we are  

        removing the ram. 
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